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Annex for BLE

FCCID: 2A8SL-T13L

1. Duty Cycle

1.1 Test Result

Test Report No.: CTL2410242082-WF02

1.1.1 Antl
Antl
Mode TX Frequency T _on Period Duty Cycle Duty Cycle Max. DC
Type (MHz2) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 2.143 2.501 85.69 0.67 0.03
M SISO 2440 2.143 2.501 85.69 0.67 0.03
2480 2.142 2.500 85.68 0.67 0.03
2402 1.090 2.501 43.58 3.61 0.03
2M SISO 2440 1.091 2.501 43.62 3.60 0.03
2480 1.090 2.500 43.60 3.61 0.03
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Annex for BLE Test Report No.: CTL2410242082-WF02

FCCID: 2A8SL-T13L

1.2 Test Graph

1.2.1 Antl
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FCCID: 2A8SL-T13L
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Annex for BLE

FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02
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Annex for BLE

FCCID: 2A8SL-T13L

2. Bandwidth

2.1 Test Result

Test Report No.: CTL2410242082-WF02

2.1.1 OBW
TX Frequenc 99% Occupied Bandwidth (MHz) .
Mode Type (lsle) d ANT Result Limit Verdict
2402 1 1.051 / Pass
1M SISO 2440 1 1.047 / Pass
2480 1 1.045 / Pass
2402 1 2.045 / Pass
2M SISO 2440 1 2.047 / Pass
2480 1 2.046 / Pass
2.1.2 6dB BW
TX Frequenc 6dB Bandwidth (MHZz) .
Mge Type (lsle) d ANT Result Limit Verdict
2402 1 0.686 >=0.5 Pass
M SISO 2440 1 0.680 >=0.5 Pass
2480 1 0.687 >=0.5 Pass
2402 1 1.180 >=0.5 Pass
2M SISO 2440 1 1.230 >=0.5 Pass
2480 1 1.172 >=0.5 Pass
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Annex for BLE

FCCID: 2A8SL-T13L

2.2 Test Graph

2.2.1 OBW

Test Report No.: CTL2410242082-WF02
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Annex for BLE

FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02
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Annex for BLE

FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE

FCCID: 2A8SL-T13L

2.2.2 6dB BW

Test Report No.: CTL2410242082-WF02
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FCCID: 2A8SL-T13L

IM_HCH_2480MHz_Antl_NTNV
L Ant: Ant1
CENT: 2480 MHz
Span: 3 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue
-6dB BW:0.687MHz
-20 Maker
1. 2479.636 MHz
-9.79 dBm
2.2480.228 MHz
=30 -3.79'dBm
£ 3.2480.323 MHz
-9.79 dBm
g
= -40 1
(]
>
3
_50 4
_60 4
_70 4
_80 4
—— Trace
| | | | | | | | —— Trace
-90 T T T T T T T T T
2478.5 24815
Frequency (MHz)
2M_LCH_2402MHz_Antl_NTNV
L Ant: Ant1
CENT: 2402 MHz
Span: 6 MHz
RBW: 100 kHz
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue
-6dB BW:1.180MHz
-20 Maker
1. 2401.396 MHz
-9.7! m
2.2401.934 MHz
=30 -3.75 dBm
£ 3. 2402.576 MHz
-9.75 dBm
S
= -40 1
(]
>
3
_50 4
_60 4
_70 4
_80 4
—— Trace
| | | ! | ! ! | —— Trace
-90 T T T T T T T T
2399.0 2405.0
Frequency (MHz)

Page 15/ 37



Annex for BLE

FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02

2M_MCH_2440MHz_Antl_NTNV

Ant: Ant1
CENT: 2440 MHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-6dB BW:1.230MHz

Maker

1. 2439.350 MHz
-9.49 dBm

2.2439.976 MHz
-3.49 dBm

3. 2440.580 MHz

Frequency (MHz)

€ ?
o 9.49 dBm
o
-
©
>
(]
—
—— Trace
—— Trace
-90 T T T T T T
2437.0 2443.0
Frequency (MHz)
2M_HCH_2480MHz_Antl_NTNV
L Ant: Ant1
CENT: 2480 MHz
Span: 6 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue
-6dB BW:1.172MHz
204 Maker
1. 2479.402 MHz
-9.7: m
2.2479.970 MHz
— —30 1 -3.74 dBm
£ 3. 2480.574 MHz
-9.74 dBm
g
=401
(]
>
3 |
504
_60 4
_70 4
_80 4
‘ —— Trace
| | —— Trace
-90 T T T T T T
2477.0 2483.0

Page 16/ 37




Annex for BLE

FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02

3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power

TX Frequenc Maximum Peak Conducted Output Power (dBm) .
Mode Type (lsle) / ANTL Limit Al
2402 -3.13 <=30 Pass

1M SISO 2440 -2.74 <=30 Pass

2480 -3.67 <=30 Pass

2402 -2.94 <=30 Pass

2M SISO 2440 -2.50 <=30 Pass

2480 -3.43 <=30 Pass

Notel: Antenna Gain: Antl: 2.78dBi;
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Annex for BLE Test Report No.: CTL2410242082-WF02

FCCID: 2A8SL-T13L

3.2 Test Graph

3.2.1 Power
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Annex for BLE

FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02
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FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE

FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02

4. Maximum Power Spectral Density

4.1 Test Result

4.1.1 PSD

TX Frequenc Maximum PSD (dBm/3kHz) .
Mode Type (I\(jIHz) / ANT1 Limit g erdict

2402 -18.83 <=8 Pass

M SISO 2440 -18.32 <=8 Pass

2480 -19.25 <=8 Pass

2402 -20.99 <=8 Pass

2M SISO 2440 -20.75 <=8 Pass

2480 -21.54 <=8 Pass

Notel: Antenna Gain: Antl: 2.78dBi;
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FCCID: 2A8SL-T13L

4.2 Test Graph

4.2.1 PSD
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Test Report No.: CTL2410242082-WF02

FCCID: 2A8SL-T13L
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FCCID: 2A8SL-T13L
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FCCID: 2A8SL-T13L

Test Report No.: CTL2410242082-WF02

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
TX Frequency Level of Reference
Mode Type (MH2) ANT (dBm)
2402 1 -3.24
1M SISO 2440 1
2480 1 -3.82
2402 1 -3.46
2M SISO 2440 1
2480 1 -3.96
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE

X Frequenc Level of Reference Limit .

Mode Type (I\(lez) y ANT (dBm) (dBm) Verdict
2402 1 -2.86 -22.86 Pass
M SISO 2440 1 -2.86 -22.86 Pass
2480 1 -2.86 -22.86 Pass
2402 1 -3.02 -23.02 Pass
2M SISO 2440 1 -3.02 -23.02 Pass
2480 1 -3.02 -23.02 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.
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5.2 Test Graph
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5.2.2 CSE
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